U IrnIiE=Ekk

org 10N

2015.12

IY-"1" ) X

7294 3=- K=Y a ket



Sk810MX

Sk810MX
5776

Sk810MX 2-1 013001D FRAME COMP/L 1

GENERAL INFORMATION

. This parts list covers parts for Sk810MX

Model Sk810MX
Application| 5776

. Please place your order in the following manner.

Key No. Parts No. Parts Name. Quantity
Sk810MX 2-1 013001D FRAME COMP/L 1

. Use"FUJII GENUINE PARTS" exclusively for servicing.
Other products, although they may appear similar, may result in performance
and/or shorter service life.

. This parts list or price of the parts is subject to change without prior notification
due to higher cost in materials, processing, and to design changes.

. As a rule, the parts you order can not be returned unless wrong parts are sent due
to our mistakes.

. We have a hard time handling order for parts during busy season.
Please allow us enough time to handle your orders during these season.

. We stock spare and repair parts for 9 years after manufacturing of the model ends.
However, please inquire at us for delivery time and prices even after that.



CDN—Y) L, TEEXOHIFREI,EEEH SN TIVES

k=2 7 = W B 5 # BEHIooy
Sk810MX 5776~ GB300LE-801

g1}

CDIN—=YYRMZIE, DEDEET ., BEEE. B LTLy

S (MRERCIIFTBREEBREOEBREDRTILRDEYTY)

RITELE
* RS (BBRBBHCCDI—7DHHLDIFHEHBL-LEEA)
Rvd =]
;‘f'.rﬁgn AlgBficESmtESY (FHEHREFHARRONTNICLEA T HEED)
xn a
g.rﬁgznz BlumanaEmisy HsaEsinannd hcbimitFHEET s, BHaEHNRCREHSEEHEEEA)
xn a
;ﬁﬁﬁn Plopmanmmnsl GHaEfne. BN EIRNa AT EET)
BAN-EELE | ERERIE-FEERTRL., EASHREICESHETLA
IBERGHIZFEEIZRR YRS . LIBFHSHREHB (Ov— V2B REEHIZ. IISNABZEZHEHIZRTR)
@) RS - ~XXXXX XK weeeees EHET
XXXXXK ~zeeeeeees SN
i
ALL ENAR i u.s FUE—H4X STD RAUE—K [ =
C EIR ASSY 7t I LH Lok t [E&
A/R e Fr Javk RH 4k d [=KES
0S F——H AR Re 7 OP PED
ExR

SONR=YYRTIH ERDETZERATL AR LTHYFT,
BIAARANEGDRICONVTOHFITTIRIAARAKNTHAZRLTHYFET
BL. 2=yMRED A BRI DN TR TWARTRRLTHY., fTAFRITRLTHYFEE A,

CDN—=YI)APTRITHIIMEITE T JIFRDESISROTH




No. 2 7T L—LE

FRAME

_‘I_

VT L=
A o8 & = % B & W 2R B s amenw | mr | B B
Kg"? |tem No |tem name y & Application Standard Remarks
ey No R/P
1 1013001D FRAME COMP/L 1
2 |V9600-131000 b 347" 92/BM1310FB 1 BM1310FB
3 [013002B FRAME COMP/R 1
4 [V9600-131000 b 347" 92/BM1310FB 1 BM1310FB
5 foosssTo | N /) I A O 1 I O IR S
6 (0130540 COVER/REAR 1
7 |VK710-0108-016 7509 K bb TT/MBX16 4 M8x16 7T
9 [0130530 COVER/UNDER 1
10 _[VK710-0108-016 _ _ _ | ________________ 270y K Ve TT/MBXI6 |4t ) Lo MexaeTT_ ]
1 10130250 GROMMET/B12-2 2
13 10130590 COVER/UNDER 1
14 [VK710-0108-016 7509 K bb TT/M8BX16 2 M8x16 7T
| 15_|87550125-0A | HSTZ =) L O I O N S
16 |V5710-050516 ¥-1)39145X5X16 1 5x5x16
17 [V70416-00150 Ch 449 ¥ 4/S-15 2 S-15
18 10130270 MISSION ASSY/SB-10SC 1
19 [VK710-0108-016 7509 bh TT/M8BX16 4 M8x16 7T
| 20 fot30060 PLATE/MISSION P31 I A O 1 I O (N S
21 |VK710-0108-016 75097 bh TT/MBX16 4 M8x16 7T
22 |013005A BASE COMP/MISSION 1
23 |VK710-0108-016 75097 bh TT/MBX16 4 M8x16 7T
24 (0130070 SHAFT COMP/ADJUST 1
| 25 _|o130080-01 ROD/HST L1 I O AN S
26 |V69313-00080 )98 -I/SQ8RS 1
27 |V30126-00080 a5 4Ryhsty b/N8 1 M8
28 [V36026-00080 an” 4RY-nyH750Y° F9+/M8 1 M8
29 |VK710-0108-016 7599 bh TT/MBX16 8 M8x16 7T
| 30 foosseso_ TUBE/SPIRAL/300 L e O I O N S
31 |V41316-00080 £ h° /M8 1 M8
32 |V53116-00080 TN AAFY7TE U/ 8 1 IFU8
33 (0130520 COVER COMP/UPPER 1
34 |VK710-0108-016 7509 bh TT/M8BX16 6 M8x16 7T
35 (0096980 PROTECTOR/195 1
Sk810MX



No. 3 ENmER(1)

POWER TRANSMISSION (1)

22
23
m@;
25
VT L=
A o8 & = % B & W SR B s amenw | mr | B B
351; |tem No |tem name y & Application Standard Remarks
ey No R/P
1 |V81320-00300 VA" L b/LA30/FLYY 1 LA-30%LvY°
2 |VK710-0110-035 759Y° % bb TT/M10X35 4 M10x35 7T
3 [8755-02-01-00B YY" YA =% COMP 1
_5 _[VK710-0110-020 _ _ _ | ____ ____________ 77Uy Wk TT/MI0X20 4t 1) Lo MOx207T ]
6 (0130000 PULLEY/V2/A89/B106 1
7 [013164A HARNESS MAIN/GM 1
8 [8755-02-04-00 A" b MHHIA" -2 COMP 1
9 |VK710-0108-016 7599 bh TT/MBX16 3 M8x16 7T
[ 10 fo1000sA_ GUIDE COWP/L I Y O I S
11 |010004A GUIDE COMP/R 1
12 |V39026-00100 739%" +y+/M10 4 M10
13 |013142A CASE COMP/BELT 1
14 [VK710-0108-016 7599 bh TT/MBX16 4 M8x16 7T
15_(0220280 | ________________ T L L2 L b o]
16 0130090 GUIDE COMP/BELT 1
17 [VK710-0108-016 7599 bh TT/MBX16 2 M8x16 7T
18 |011002B CODE/+ BATTERY/M 1 7" I
19 |8633-07-05-006 FUSE 1 30A )7p
| 2010071920 _ _ ___ _ _|________________ FUSE/SB/40A__ _ __ ___ L T O I i %52 =1 1 N AR=7 B-k1-3” |
21 (0131740 CODE/-BATTERY/700 1 1t
22 (0131240 CABLE/THROTTLE/1270 1 ARy MVI4Y
23 (0111450 Fa-h4y- 1
24 (8633-07-05-005 20At1-2 1 20A 1YV, va-h. BIERKT
| 25610094180 _ _ ___ _ _|________________ Mok (40 VAol
26 (0220310 74¥n" yb (250) 2 =250
27 (8724-04-10-0 -7 2 ¢ 7x150

Sk810MX



No. 4 ENRER(2)

e

-

-

-~
>

{J

POWER TRANSMISSION (2)

N 5
2 28 & = % B & W SR E R amen| A | B %
K = |tem No |tem name L Application Standard Remarks
ey No R/P
1 10130130 ROD COMP/DRIVE 1
2 |V41316-00060 E3% 4 4/M6 2 M6
3 |V53116-00060 N ARFYTTETV/3E 6 2 IE6
4 [V63000-00700 PULLEY/TENSION/70TB1LL 2
5 |viostegot20 | TSV I Ve R S N N I R = A SN
6 (0130120 TENSION COMP/DRIVE 1
7 |V9600-121000 b 347" 9y2/BM1210FB 2 BM1210FB
8 0130260 SPRING/HE115 1
9 |8755-01-16-0 Y9A9TIYAVER( S 1
o fotsolo0 b BASE coWP/TENSION | 1| | ol L)ool ]
11 |V9600-131000 347" yy2/BM1310FB 2 BM1310FB
12 [VK710-0108-016 7509 bh TT/NMBX16 2 M8x16 7T
13 10132260 PROTECTOR/10 x 15 x 20 1
19 (0130110 TENSION COMP/IMPELLER 1
| 20 |87550168-0 | TVHS I Y ] IS S
21 |V70416-00100 Ch™ 4b47 ¥ H/8-10 1 S-10
22 (0111320 A°UYhT (77 R9TVYaY) 1
23 (0100570 PLATE/1/4.5/22/54 2
24 |VK710-0108-016 7599 bh TT/MBX16 2 M8x16
[ 26 [Vi0ai6-00150 | T Ch4km ¥ h/S-16 21 11 qstis T
Sk810MX



No. 5 FEfT&B DRIVE SYSTEM

N 5
2 28 & = % B & W PR E Rk amen | A | m %
K = |tem No |tem name L Application Standard Remarks
ey No R/P
1 [8755-01-29-00A £ -L/t4"Y COMP 1
2 |V60018-06004 R. B. B/6004DDU 2 6004DDU
3 |V70516-00420 Ch™ 549 7+/R-42 2 R-42
4 |V20626-12085 Ry TPy U A 2 M12x85x30%
_5 _[V39026-00120 _ _ __ | ________________ gyvtobmz N2 A I A I ||/ R
6 |8755-01-30-00A £ -L/3%" COMP 1
7 [8755-01-43-0 h3-/27° afy b 2
8 [010044B SPROCKET 2
9 0100550 PIN/6. 4x59 2
| 10_|vs3t16-00060 | INELS Y PRI (2 S I N N O O A R |- 17 J S
11 10131060 CRAWLER 2
12 10100060 SCRAPER COMP 2
13 [VK710-0108-016 75097 bh TT/MBX16 4 M8x16 7T
14 |013048B IDLER/Sk 2
15 _|V9600-252000 _ _ _ _ | _______________ b 347 yv2/BM2520FB _ | 4| | | _ || [ _________|BM2520FB __|________|
16 |8755-01-37-0 AN FH4TUYh 2
17 |V-FW-2555023 7yy4—/25. 5X50X23 2
18 0132160 WASHER COMP/LOCK 2
19 [VK710-0110-020 755K bk TT/M10X20 2 M10x20 7T
| 20 |vioa16-00200 ch b ya/s20  lod | Lo Ll fs0 L]
21 |8755-01-62-00B 74N 3V COMP 1
22 |VK710-0108-016 755K Wk TT/M8X16 4 M8x16 7T
23 [V-YW-0852845 7yyv—/8. 5X28X4. 5 2
24 (V38026-00080 Uty /M8 2 M8
| 25_|3296-107-005-0 | £y 618 I O S I S
26 [V53116-00080 N ARFYTETV/3E 8 1 IE8
Sk810MX



No. 6 #A—HER

(1)

33

AUGER SYSTEM (1)

)
/
14 17
VT L=
2 28 & = % B & M SR E Mk amen | A | m %
Keyji |tem No |tem name . Application Standard Remarks
/P
1 [8755-03-01-0A = 39yavh-2 1
2 |V7441-254508 Hy-1/TC254508 1 TG254508
3 |8755-03-02-0A yx7h (7°A7) 1
4 |FSR110-5-8 7" A%- 1
_5 (87195703030 _ _ __ | ________________ 94zh GM/2/L) INPLI Y A N A IR IR SR
6 |8755-03-04-0 h7- (18X25X20.5) 1
7 |V60011-06003 R.B. B/6003 1 6003
8 |V60019-07304 R. B.B/7304B 1 7304B
9 |0100010 METAL/BACK 1
| 10_|V/441-204008 | _ ______________ 14ho-4/T7C204008  _ _ _ _ Ll oL ___|Tc204008 _ | __ ______]
11 |V26036-08020 Ih” 4RyhdE Wb A9y TT/MBX20 | 4 M8x20 7T
12 |V60011-06205 R.B. B/6205 2 6205
13 |8755-03-05-0 Jt-hikd-)  (3M/20/L) 1
14 |8755-03-08-0 AL 250 1
15_|V7441-254508 _ | _____ T4ho-h/TC254508  _ _ _ _ LIl oL ___|TC254508 | _ | __ ______]
16 |V26036-08020 Ih” 4RyhdE Wb A9y TT/MBX20 | 2 M8x20 7T GRARN 4y 7)
17 |V26036-08020 In” 4ayhsE Wb A9y TT/MBX20 | 3 M8x20 7T
18 10100120 SHAFT/COLLECTOR/800 1
19 |8755-03-07-0A ¥- (7x7x36RR) 1
| 2010094340 _ _ _|________________ PF3/87°3%  ________ INPLI Y A N A I IR SR
21 (0094350 M1tun 9%y 1
22 (V78000-00018 YRITHRYET-N" 7735 /PT1/8 1 PT1/8 RN vRVER
23 [8755-03-10-00C 7°0734 COMP 1
24 (V20136-08020 Iy sayhoET Wb 7T/M8X20 1 M8x20 7T
| 25 _|V30126-00080. _ _ _ _ | _______________ I snyadto /M8 LI S N N I |- RN N
26 [FSR450-2-18-0 ¥- 1
27 [3259-106-007-0 YaT ub Y hE- 1
28 (0100020 FLANGE/COLLECTOR 2
29 (V20136-08016 Iy sayhoET Wb TT/M8X16 2 M8x16 7T
| 30_|3259-106-007-0 | ________ T 73 I A S I O (N S
31 10100580 COLLECTOR VANE COMP/L/800 | 1
32 10100610 COLLECTOR VANE COMP/R/800 | 1
33 [SG810-830 Y%= Wb SET 2 M8x30%" k. M8SP+y bty b
34 (8755-03-17-0A h7-26 2
35 [8755-03-18-00 2405 COMP 2

Sk810MX



No. 6 #A—F& (1)

33

AUGER SYSTEM (1)

)
14 7
17
T
2 aE®Es B & e R #
Key-ﬁo |tem No name Application Remarks
36 [V60015-06203 R.B.B/6203LLU 2
37 [VK710-0108-016 75097 bh TT/MBX16 6
38 [V-YW-0852845 7yy4—/8. 5X28X4. 5 2
39 (V40126-00080 SW/n8 2
40_|VK710-0108-020 | PESo v 7 O I3 N N I S 27/ ) G B
Sk810MX



No. 7 #A—HER(2)

AUGER SYSTEM(2)

N sLs =N

A o8 & = % B & W 2R B s amew | mr | B B
351; |tem No |tem name y & Application Standard Remarks

ey No R/P

1 0131870 COLLECTOR HOUSING COMP/800 1 ="y v5° COMP
2 |8755-03-23-0A =1y y (L) 1

3 |8755-03-24-0A =1y y (R 1

4 |VK710-0106-010 7355 K Wb TT/M6X10 8 M6x10 7T

_5 _[V39026-00060 _ _ _ _ 1 __ ______________ 730 tyb/M6_ L% P O IS N A O | (- S S
6 [8755-03-25-00A-000a0 7 Lb-F A"y 800 COMP SET | 1 RHNoT~9E
7 (v39026-00060 7359 +9+/M6 7 M6

8 [v24036-06015 BHAINTETE Wb S35CH/MBX15 | 2 M6x15

9 (0211330 Y hauHTY 2
| 10_|8755-03-21-00_ _ _ _ | __ ______________ i VP P/ S I I N I N A A E NN
11 |VK710-0108-016 7359 & bh TT/M8X16 4 M8x16 7T

12 |V39026-00080 7559 +9+/M8 2 M8

13 (0111490 TN % 2

14 |VK710-0106-016 7359 K Wb TT/M6X16 2 M6x16 7T

15 _|v39026-00060 _ | ________________ T3 tobMe_ P P U IO N A R | (- Y S
16 |8718-03-12-0 RESET! 1

17 (0112620 SLEIGH 2 o]

19 |VK710-0108-025 7355 K Wb TT/M8X25 4 M8x25 7T
| 20 _|8755-03-11-0-000a0 | __ _____________. R.BBSET _________ LIS U O IO N A ] I REN2IEL_ _
21 |V60015-00204 R.B.B 1 €S204LLU

22 |V39026-00080 7559 +9+/M8 3 M8

23 |8755-03-13-0 7 097" - 1

24 (0111360 WASHER, 11 x 45 % 06 1
| 25_|V36026-00100 _ _ _ ¢ _______________ R Yy uieb P2 ) VA L LN N I I R A A | [/ S SRR
26 |V81760-00330 VA" Jbb/LB33/2-1" —AG-X 1

27 (0130140 ARM COMP/BRAKE 1

28 |V9600-162500 b 547" y91/BM1625FB 1 BM1625FB

29 |0111350-000a0 7" L4342y SET 1 B HiNo34~38B T
| 30_|v/0416-00160 _ _ _ _f_ _______________ Ch 4kt ¥"5/8-16 ___ LIS Y O IS N A I oot [
31 [8755-03-46-0A 70977 b-%0" % 1

32 0100140 GUIDE COMP/BELT 1

33 |VK710-0108-016 7359 K Wb TT/M8X16 2 M8x16 7T

34 0111340 A Wb (VB/Y 34uh) 1

35 |V11016-030030 A" 335" /M3X30 3 M3 x 30

_7_

Sk810MX



No. 7 #A—7i#8(2) AUGER SYSTEM(2)

L=
gfl,; B EEES B & B @M e % =
Key No Item No Item name :P Application Remarks
36 |V41316-00030 £ h° 4/M3
37 |v40126-00030 SW/M3 3
38 |V30026-00030 Ayhs+y /M3

Sk810MX



44

16-6

SHOOTER SYSTEM

Item No Item name Standard Remarks
Key No R/P
1 0131690 SHOOTER/COMP
2 10131680 GUARD COMP/SHOOTER
7 10131800 DEFLECTOR COMP/A 1
8 (0131810 DEFLECTOR COMP/B 1
9 (0131790 SPRING/HE95 1
o fotooaso | o.......RoD/B/134 2 e
11 |V33020-00060 /6 2 6
12 |8755-03-30-0 (90) 2
13 (0111070 2
14 |V11116-08020 /M8X20 2 M8x20
JA5 |V39026-00080 el IMB . 2. L N T
16 |FSR750-7-6-0 2 t=2.0
18 |V33020-00080 /8 2 M8
19 |8755-03-48-0 1
120 18755-08-33-0 L A
21 |8755-03-34-00 A COMP 2
22 |8755-03-38-0A 3
23 |8755-03-37-0 D 3
24 |8755-03-35-0 B 3
.25 18755-03-36-00 | C.COMP . ......... S T I D ! SO KON ISR ISR
26 |V38026-00060 u /M6 6 M6
27 10100460 BASE COMP/WORM 1
28 |V-YW-0852845 /8.5X28X4.5 1
29 |VK710-0108-025 TT/M8X25 3 M8x25 7T
.30.08785-03-42-0A | (3-5W/3/R). ... 1 U SN ISR U S USRURUROUURURITS NURUSSUURIORS OO
31 |Vv58010-06026 /6X26 1 @ 6x25
32 (v41316-00180 /M18 1 M18
33 [8755-03-41-0A 1
34 |V051225-04022 /4X22 1 @ 4x22-1.2 |Ne0512250422
35 |V50016-12008 /1.2X8 1 1.2x8
Sk810MX




Zg\g Do
’

% 3} 30

N
21
\@/’ 28

S

29

SHOOTER SYSTEM

Item No Item name Application Standard Remarks

Key No R/P

36 (0130920 PLATE COMP/MOTOR 1

37 0114180 MOTOR ASSY/0UJ00-88220 | 1

38 |VK710-0108-016 TT/M8X16 2 M8x16 7T

.40 |V40126-00050 f .. SWAMS o <10 O | T |2 AR

41 |V20026-05016 /M5X16 3 M5x16

42 10100380 COVER/WORM 1

43 |VK710-0106-010 7T/M6X10 2 M6x10 7T

44 |VK710-0106-016 TT/N6X16 1 M6x16 7T

A5 02380 e L e

46 |3737-172-010-0 /200 1 L=200

47 10220310 (250) 1 L=250

Sk810MX

-10-




No. 9 #R4EER (1)

HANDLE CONTROL (1)

_‘I‘I_

VT L=
2 28 & = % B & B SR E Rk amem | A | m %
Key-ﬁo |tem No |tem name wp Application Standard Remarks
1 [013189A HANDLE COMP 1
2 10111460 7’ 2
3 |V00000-RB510 #9338 U0’ - 2
4 |VK710-0110-020 759" Wb TT/M10X20 4 M10x20 7T
5 k7100108020 | 23 kv TT/mex20 L4l | L L) wexeorr | ]
6 |0114260 STOPPER COMP 1 No. 1412484+
7 10093310 Y1-Yb-1zyh 1
8 |V38026-00060 Uty b/M6 3
9 10111880 Fi-7'h3° 34 2
[0 fotsigoo b ROD/BATTERY [ I O AN S
11 |V39026-00060 759%" +yb/N6 2 M6
12 |V39026-00060 759%" +y+/N6 2 M6
13 10130940 COVER/BATTERY 1
14 10110160 V1-479F11-4 ASSY 1 BHNol7&E8T
15_[VK710-0108-016 _ _ _ | ____ ____________ vy b TT/MBXI6 |2 ) Lo Mexae 7T ]
16 |8724-04-10-0 PROTECTOR g -7 1 ¢ 7x150
17 |8755-04-06-0 WIRE, SHOOT Y1-494% 1
18 |V41316-00060 £ h" 4/M6 1 M6
19 |V53116-00060 TN AAFYTTE V/3E 6 1 L6
| 2010200120 _ _ _ __ _ _ | ________________ WOV L 2l bl
21 (0132180 UNIT LIFT TIMER 1
22 (013203A PANEL COMP/UPPER 1
23 (0130600 SEAL/CUSION/5X10X900 1
24 (0093820 7° 8794150 1
| 25 _|8755°01-46-0A__ _ | _______________ Ty INPLI Y N A N A I IR SRR
26 |V21026-08016 " sayhdwt wh P3/M8X16 | 4 M8x16
27 (0110170 3977 (7-%v9") ASSY 1
28 |VK710-0108-016 759 K Wk TT/M8X16 1 M8x 16 7T
29 [V39026-00080 7599 +yb/N8 1 M8
[ 30_fot00130_ | TUBE/PVC ]
31 (0110050 SWITCH LAMP/20/BL/M 1
32 [009321C LEVER ASSY/CROSS 2
33 * BATTERY N y7Y 1 40B19R
34 (1426-621-002-0A BULB (12V23W) N V7T (12V23W) 1 $25, BA15S
35 (0093570 Ny 8 =250
Sk810MX



No. 9 #R4EER (1)

HANDLE CONTROL (1)

_12_

N 5
2 28 & = % B & B PR E Rk amen | A | m %
K = |tem No |tem name L Application Standard Remarks
ey No R/P
36 [013204A PANEL GOMP/UNDER 1
37 |V21026-08016 " sayhsR wh P3/M8X16 | 4 M8 x 16
38 (0093820 7° 17545150 1
39 (0131960 PLATE/COVER 1 -{REHR
| 40 _|V21026-08016 _ _ _ _ | _ ______________ I smyhot vk PI/MBXT6 | 1 1) L]
41 (0131978 PLATE/GUIDE/HST 1
42 |V39026-00060 7599 +yb/N6 5
43 |VK710-01060-016 759Y° K bh TT/M6X16 2
44 |VK710-01060-020 7599 Wb TT/M6X20 1
Sk810MX



No. 10 &% (2)

HANDLE CONTROL (2)

_13_

L=
2 a8 ® s B & % sl EmER | BB | B
Key-ﬁo |tem No |tem name Application Standard Remarks
R/P
1 |8755-04-36-0 b G 9h)
2 |V39026-00080 739Y" Ty b/M8 M8
3 |8755-04-37-0B YN VYN CLR UV
4 [8755-04-58-0 k3 (F b))
5 |vasoze-00s0 | 730 M8 e ]
6 |8755-04-57-0A A2°Uvh (77 07939F)
12 |CHK100-0106-020-00000 Fik™ b 2 M6x20
13 [VK710-0108-016 7599 bh TT/MBX16 4 M8x16
| 15 _|ovto¢0A LEVER COMP/CLUTCH | 2 | T I
16 (0132150 5 y7° (Fr) 0691-0012-251 2
17 |V9600-121000 b 347" 9y2/BM1210FB 4
18 0110670 SPRING/HE84 2
19 |013024B CABLE COMP/SIDE 2
| 20_|vriot0-00070 ENSMO/ET 2] I N (== AR S
21 (0211640 F1-7" (¢ 3X P 6XL15) 2
22 (8724-04-10-0 g -Ma-7 2
23 |V051225-06016 TAYYEE" V/6X16 2
24 |V41316-00060 £ h° 4/M6 2 M6
| 25 _|V53116-00060 | ________ Rt $xt97 Eo/aEe | 2] o muws_ ]
Sk810MX



No. 1 1

#BRIERR (3)

HANDLE CONTROL (3)

_14_

N sls 5
2 28 & = % B & B SR E Rk amem | BB | B %
Key-‘ﬁo |tem No |tem name wp Application Standard Remarks
1 |013183A BASE COMP/CONTROL 1
2 |V9610-120620 N 34U Y47 992 /BM1206F22FB | 4
3 (0131230 PLATE/THROTTLE 1
4 (0221050 by 1
_5 (0093710 | ____ Ly I S L2 L b o]
6 [V42616-00060 #3144 4/M6/1L 2 M6
7 |V20026-06025 nyhsE Wh/M6X25 2 M6X25
8 [V30026-00060 nyhhty /M6 2 M6
9 (0110120 $-2{9F ASSY 1 R HNo10EL
| 10 _|8755-04-30-01_ _ _ _ | ________________ NOME- IROLI S R ) A URRR EURIRURNR SNSRI
11 [013022A SHAFT/L/CLUTCH 1
12 (0111370 7" 3hyb (3 yb) COMP 1
13 |V58010-05025 A7 Yvh k" V/bX25 1 @ 5x25
14 10111410 b -t5 1Y) (F 9 ) COMP 1
15 _|VK710-0108-016 | _______________ vy M6 | 1)L L eas T |
16 |V39026-00080 759%" +9 /M8 1 M8
17 |V41316-00120 £ A 4/M12 1 M12
18 (0130200 ARM COMP/CLUTCH/L 1
19 [V58010-05025 A7 Yvh k" V/5X25 1 @ 5x25
| 20 _|V41316-00060 __ _ _|_ _______________ e AMe ISPLI Y N A N A I |- DR R
21 |V53116-00060 N FRFY7°E /3L 6 1 106
22 |8755-04-35-0 T-LES™ ) (T 9h) 1
23 10094180 74en v (140) 2 =140
24 10093570 nNyp 1
| 25 _|VK/10-0108-016 _ _ _ | __ ______________ J3uy b TT/MBXI6 |4t ) Lo M8x16 7T | ___]
26 10093640 VEVEVA W 2
27 |V9600-121000 b 347" 9¥1/BM1210FB 1
28 |V38026-00060 Uty /M6 2 M6
29 10093780 7" b-h 1
| 30 _|v41316-00060 __ _ _|_ _______________ e AMe INPLI Y N A N A I IR SR
31 |Vv50016-20020 7E" v/2X20 1 2X20
Sk810MX



No. 12 R&%EE (4)

HANDLE CONTROL (4)

_15_

VT L=
2l s aEs 8 B & # BB ls amem| AB | B =
Key-‘ﬁo Item No |tem name Application Standard Remarks

R/P
1 |013023B SHAFT/R/CLUTCH 1
2 (0111370 7" 3ryb (7 yh) COMP 1
3 |v58010-05025 A7°YYh e V/5X25 1 @ 5x25
4 10111420 b -3%" (F yh) COMP 1
5 _|vkrio-0t08-016 | ks rmexie L) | Lo L) wexerr | ]
6 |V39026-00080 7599 Ty b/N8 1 M8
7 |V41316-00120 £ h° 4/M12 1 M12
8 (0130210 ARM COMP/CLUTCH/R 1
9 |Vv58010-05025 A7V E U/5X25 1 ¢ 5x25
| 10_|vaiste-00060 EERAME L O O T S
11 |V53116-00060 TN AT V/IET6 1 FEU6
12 [8755-04-41-0 7-h3% (T yb) 1
13 10110210 ARM COMP/LOCK 1
14 |V58010-05025 AUV E U/5X25 1 ¢ 5x25
16 [0111970 T T T T T T T ARM COMP/LOCK I D
17 |V60013-00626 R.B.B/6267Z 1 62677
18 [V38026-00060 Uty b/M6 1 M6
19 [V41316-00060 £ h" 4/M6 3 M6 (13x6. 7x1)
| 20 _|V83116-00060 _ _ _ _ |__ ______________ YA P S7 S S N O A N U PR A AR L O\ SN S
21 0111380 A77Uvs (myh) 1
22 (0111030 LINK COMP/B 1
23 |V2110-000606 HUA#8073VY° 77 yva 1 80F-0606
24 |V2100-000606 T4UA#807" y¥1/80B-0606 | 1 80B-0606
| 25 _|V41316-00060 __ _ _ | _ ______________ e amMe LIS N N O O L. IR R
26 |V53116-00060 TN AAFY7TE U/ 6 1 106
27 |V41316-00080 E7% h "% /M8 1 M8
28 |V50016-20020 7E" v/2X20 1 2X20
29 |V54426-06020 IVA -3 4Y/M6X20 1
Sk810MX



No. 13 #R#%H (5)

HANDLE CONTROL (5)

2

27}Q

w21

_‘I 6_

VT L=
2 28 & = % B & B SR E Rk amem | BB | B %
Key-ﬁo |tem No |tem name . Application Standard Remarks
/P
1 0131850 LEVER/HST 1
2 (0132140 GRIP, #LvY" 0697-0012-60| 1
3 |V30126-00120 I 4Ryhhty /M2 1 M12
4 |V41516-00080 #31n° 4/M8 2 M8 (B2 7T &)
5 |vsoot6-20020 | e /X0 ]
6 |V38026-00080 Uty b/M8 1 M8
7 [013186A PLATE/HST 1
8 0130180 SHAFT/LIFT 1
9 0131920 WASHER/ ¢ 44 1
| 108755204150 | _______________ Thb Gaoh ) L2 L bl
11 |V41516-00120 #31° #/M12H 2 M12 (82 E)
12 |V38026-00120 Uty b/M12 1 M12
13 |013019A-01 ROD/ADJUST 1
14 (V69313-00080 Y98 -h/SQ8RS 1 P=1.25
15_{V30126-00080 _ _ __ | ________________ I snyhto M8 INPLI Y N A N A I |- NN RN
16 [V69413-00080 Y94 -h/SQL8RS 1 P=1.25
17 (V30826-00080 a5 hoyhhty b €4 Y/M8 1 M8 (E#Y")
18 |V36026-00080 " 4R)-09H730Y Ty /M8 | 2 M8
19 |013184A LINK COMP/LIFT 1
| 20 _|Voe10-141222 | __ ______________ KNI 9 L2 Ll oL ___|BMi412F22FB | ___ _ __ ]
21 (0131940 ACTUATOR/LA23 1 TBEIVVY
22 (0131950 PIN/ ¢ 10X34 2
23 |V41316-00100 £ " 4/M10 2
24 |V53116-00100 N ARFIETETV/3ET10 | 2
| 25_|v9600-100600 | ________ TRV (00115 S P U I IS IS SR
26 (0090200 SWITCH PUSH N/O 1 =150
27 |V11216-040010 #33%%" /M4X10 1
28 |8755-04-71-0C YINFUH 2
29 |3256-107-005-0 £y (8-18) 2
| 30_|vs3116-00080 | ST ri T 35S N A I U 6 S S
31 [013193A BRACKET/SHAFT 1
32 |VK710-0108-016 7509 bh TT/NMBX16 2 M8x16 7T
Sk810MX



No. 14 fIRS

ACCESSORY PARTS

VT L=
A o8 & = % B & B 2R ER s amen | n | B =
551; |tem No |tem name y & Application Standard Remarks
ey No R/P
1 10131980 MANUAL/ INSTRUCT | ON/F 1
2 vy y EiREREAE 1 Y Ut B &
3 |8755-04-30-01 ¥- 1
4 |SG810-830 %=1 Wb SET 10 M8x30
B _[KNT30OTAA _ _ | ______ Ak I o] L0 Y A (O RN ISR £ 2207 0 ) - 1.7
6 |KN12004EA i 9hR AN 1 Y Ut B &

_‘I 7_

Sk810MX




No.15 #TFT>3>

10

OPTIONAL PARTS

VT L=
2 28 & = % B & M SR E R s amem e w|loB B
Key'ﬁo |tem No |tem name Application Standard Remarks
R/P
1 [8755-10-01-0A-000a0 =0 gy vh h -4 800 SET 1 RHNo2~6&¢>
2 |8755-10-01-0A =Y U - A 1 PLY-516-1&%
3 |8755-10-02-0 =0y v h - B 2
4 |VK710-0106-010 7509 bb TT/M6X10 4 M6x10 7T
_5_|Vo4426-06010 _ _ __ | _______________ IbA -5 5y/M6X10 | (O S N S S R Mex10_ __ | ________
6 |V39026-00060 759Y" Ty b/N6 14 M6
7 |FSR90D2-10-1-0-000a0 #4p v-h SET 2
8 |V24036-08020 HH4INTHIE Wb S35CH/MBX20 | 4 M8x20
9 |V39026-00080 759Y" Ty b/M8 4 M8
_10_[FSR700SL-9-11-0 _ _ | _ ______________ MY -] Ao o L.
11 |V00000-NS341M56 Hh3-27" b- 1 1579y b
12 |V00000-SF1244 Hh3-27" - 1 A/=7"39h
Sk810MX

_18_




No. 16 ~—7% LABEL

= = L3
2 28 & % % B & B 2R E R s amen | n | B =
ES |tem No |tem name y & Application Standard Remarks
Key No R/P
1 10094950 ¥y (F-17) 1
2 10130840 LABEL/OFF ICIAL/SBK 1 FUARERIN D
3 (0094990 43y (Mytyag) 1
4 (0095000 VZEVIONIY) 1
5 _foossoro o\ VR A T S S S I
6 0202010 Fand (' -) 2
7 * LABEL/SSS/B2015 1 BREHLTDIREIN I
8 (0094980 IN N /N yTY) 1
9 0132050 LABEL /PANEL/CONTROL 1 YN R
10 |013032A LABEL/SIZE BELT 1 A MR
11 |0114270 LABEL/CLUTCH/DRIVE 1 EI1TIIvF
12 10114280 LABEL/CLUTCH/WORK 1 BREIIF
13 10233390 ORNAMENT /F 1 7Y 4FA° )
14 10132060 LABEL/MODEL/Sk810MX 1 FZTA" )
15 |013058C LABEL/SET/Sk 1 FEHiNo3~8, 10~12%y}
Sk810MX

_‘Ig_




	----検索
	Sk810MXﾊﾟｰﾂﾘｽﾄ
	部品表ご使用について
	No.2　ﾌﾚｰﾑ部
	No.3　動伝部(1)
	No.4　動伝部(2)
	No.5　走行部
	No.6　ｵｰｶﾞ部(1)
	No.7　ｵｰｶﾞ部(2)
	No.8　ｼｭｰﾀ部
	No.9　操作部(1)
	No.10　操作部(2)
	No.11　操作部(3)
	No.12　操作部(4)
	No.13　操作部(5)
	No.14　付属品
	No.15　ｵﾌﾟｼｮﾝ
	No.16　ﾏｰｸ


